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PN02700 26.9X2.00 6.0 **** OK OK **** OK **** ET **** **** **** **** OK **** OK **** **** **** **** **** **** **** **** **** **** ****

CHEMICAL COMPOSITION Carbon Equivalent

Heat Analysis % Product Analysis %

C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al

BAR s %

PN02700 70 5 C RT L **** **** **** 479 441 25 0,085 0,019 0,311 0,013 0,012 0,001 0,046 0,021 0,028 0,005 0,002 0,001 0,009 0,045 **** 0,15 0,35

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.

Orientation = L (longitudinal) ,Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2

CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of  EN 10204 standard.               

NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).

FR.KAL.15.02 / Rev.1.0 / 07.06.2019

Ayşe Çakır
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MECHANICAL PROPERTIES

S
h
a
p
e

T
e
s
t 

T
e
m

p
 °

C

O
ri
e
n
ta

ti
o
n

T
y
p
e

S
iz

e

L
o
c
a
ti
o
n

Te
n

si
le

 

St
re

n
gt

h

1230EN10217-1 P235TR1 GPE 166 1/166 996

D
ri

ft
 

Ex
p

an
d

in
gT

es
t

R
o

ll 
G

ro
o

vi
n

g

C
o

at
in

g

H
ea

t 
Tr

ea
te

d
 °

C

W
el

d
 S

ea
m

 

A
n

n
ea

le
d

 °
C

IMPACT  STRENGTH

Su
rf

. &
 D

im
.

B
en

d
in

g

Fl
at

te
n

 OFFLINE / ONLINE NDT

D
ri

ft

In
te

rn
al

 B
ea

d
 

R
em

o
ve

d
 

P
cs

B
/P

cs

TO
TA

L 
LE

N
G

TH
   

m

TO
TA

L 
W

EI
G

H
T 

  

kg

En
d

 P
ro

te
ct

B
ev

e
l D

eg
re

e

H
ea

t 
N

u
m

b
er

Si
ze

  (
m

m
) 

Le
n

gt
h

   
(m

)

St
an

d
ar

d

Q
u

al
it

y

Ty
p

e

PAGE 1
Tel    :(0262) 653 61 30 (5 Hat) COMMODITY ERW STEEL TUBES
Fax    :(0262) 653 61 35 – 653 61 36 SPECIFICATION   EN10217-1  P235TR1 / EN10240 A2 6 m. GPE

FABRİKA:Osmangazi Mah. Aşıroğlu Cad. No:170 Darıca-KOCAELİ CERTIFICATE NO 0000007649
Web Adresi: www.cayirovaboru.com DATE 19.09.2023

        ÇAYIROVA boru MILL TEST CERTIFICATE
CUSTOMER FPC SANTARM SRL

MERKEZ:  Rıhtım Caddesi No:44 Kadıköy - İSTANBUL ACC.EN 10204 / 3.1 ORDER                          2312220

Digitally signed by Simov Igor
Date: 2023.12.26 10:30:07 EET
Reason: MoldSign Signature
Location: Moldova
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23601915 33.7X2.80 6.0 **** OK OK **** OK **** ET **** **** **** **** OK **** OK **** **** **** **** **** **** **** **** **** **** ****

PA06384 33.7X2.80 6.0 **** OK OK **** OK **** ET **** **** **** **** OK **** OK **** **** **** **** **** **** **** **** **** **** ****

CHEMICAL COMPOSITION Carbon Equivalent

Heat Analysis % Product Analysis %

C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al

BAR s %

23601915 70 5 C RT L **** **** **** 454 420 26 0,073 0,007 0,401 0,013 0,007 0,001 0,016 0,009 0,023 0,003 0,002 0,001 0,007 0,055 **** 0,15 0,35

PA06384 70 5 C RT L **** **** **** 406 320 28 0,068 0,013 0,219 0,014 0,010 0,001 0,286 0,075 0,077 0,015 0,003 0,001 0,008 0,025 **** 0,15 0,35

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.

Orientation = L (longitudinal) ,Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2

CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of  EN 10204 standard.               

NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).

FR.KAL.15.02 / Rev.1.0 / 07.06.2019

Ayşe Çakır

Laboratory Technician
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Tel    :(0262) 653 61 30 (5 Hat) COMMODITY ERW STEEL TUBES
Fax    :(0262) 653 61 35 – 653 61 36 SPECIFICATION   EN10217-1  P235TR1  /EN10240 A2 6 m. GPE

FABRİKA:Osmangazi Mah. Aşıroğlu Cad. No:170 Darıca-KOCAELİ CERTIFICATE NO 0000007649
Web Adresi: www.cayirovaboru.com DATE 17.11.2023

        ÇAYIROVA boru MILL TEST CERTIFICATE
CUSTOMER FPC SANTARM SRL

MERKEZ:  Rıhtım Caddesi No:44 Kadıköy - İSTANBUL ACC.EN 10204 / 3.1 ORDER                          2312220

Digitally signed by Simov Igor
Date: 2023.12.26 10:30:28 EET
Reason: MoldSign Signature
Location: Moldova
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23223401 33.7X2.50 6.0 **** OK OK **** OK **** ET **** **** **** **** OK **** OK **** **** **** **** **** **** **** **** **** **** ****

CHEMICAL COMPOSITION Carbon Equivalent

Heat Analysis % Product Analysis %

C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al

BAR s %

23223401 70 5 C RT L **** **** **** 420 345 27 0,085 0,031 0,275 0,016 0,005 0,033 0,022 0,014 0,040 0,014 0,004 0,001 0,007 0,034 **** 0,14 0,35

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.

Orientation = L (longitudinal) ,Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2

CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of  EN 10204 standard.               

NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).

FR.KAL.15.02 / Rev.1.0 / 07.06.2019
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PAGE 1
Tel    :(0262) 653 61 30 (5 Hat) COMMODITY ERW STEEL TUBES
Fax    :(0262) 653 61 35 – 653 61 36 SPECIFICATION   EN10217-1  P235TR1  /EN10240 A2 6 m. GPE

FABRİKA:Osmangazi Mah. Aşıroğlu Cad. No:170 Darıca-KOCAELİ CERTIFICATE NO 0000007649
Web Adresi: www.cayirovaboru.com DATE 01.11.2023

        ÇAYIROVA boru MILL TEST CERTIFICATE
CUSTOMER FPC SANTARM SRL

MERKEZ:  Rıhtım Caddesi No:44 Kadıköy - İSTANBUL ACC.EN 10204 / 3.1 ORDER                          2312220

Digitally signed by Simov Igor
Date: 2023.12.26 10:30:35 EET
Reason: MoldSign Signature
Location: Moldova



CENTER: Rıhtım cad. No:44 Kadıköy, İSTANBUL / TÜRKİYE
T: +90 216 418 10 00
GEBZE FACTORY: Barış mah. Koşuyolu cad. No: 12 Gebze, KOCAELİ / TÜRKİYE
T: +90 262 648 68 00
Web Adresi: www.yucelboru.com.tr

OP4.F16 / 19.10.2020

Laboratory Technician Quality Chief

Haydar Kara Aykut OvacıklıoğluWE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCEWITH ABOVE SPECIFICATION AND
THE RESULTS OF ALL TEST ARE ACCEPTANCE.
This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standart.

MECHANICAL PROPERTIES / CHEMICAL ANALYSIS

Customer FPC SANTARM SRL Order/PO 2312180 Date 10.10.2023
Sending KARAYOLU Report 01715986 Page 1/1

INSPECTION AND TEST RESULTS

MILL'S TEST CERTIFICATE
( ACC. TO EN 10204 / 3.1 )

Yücel Boru ve Profil Endüstrisi A.Ş.

IMPACT ENERGY (Joule)
Size x

Thickness
(mm)

Length
(m)

Bundle
Ref.No.

PCS Meter
(m)

Weight
(Kg)

Product Quality Tensile
Strength
(N/mm2)

Yield
Strength
(N/mm2)

Elong
(%)

TEMP
(°C)

1 2 3 AVG C
%

Si
%

Mn
%

P
%

S
%

Ni
%

Cr
%

Mo
%

V
%

Cu
%

Al
%

Ti
%

Nb
%

N
%

B
%

Ceq
%

NDT Type Heat
Number

Dimension
ControlStandard

26.9x2.8 6 4223017136 169 1014,0 1.707 CHS S235JRH 421 360 28 - - - - - 0,046 0,010 0,200 0,013 0,024 0,120 0,100 0,020 0,002 0,510 0,030 0,001 0,001 0,008 0,000 0,146 OK HR 23205533 EN 10219-1:2006

26.9x2.8 6 4223017139 169 1014,0 1.706 CHS S235JRH 421 360 28 - - - - - 0,073 0,022 0,215 0,010 0,007 0,122 0,102 0,018 0,002 0,416 0,023 0,001 0,001 0,008 0,000 0,169 OK HR 23306255 EN 10219-1:2006

26.9x2.8 6 4223017138 169 1014,0 1.707 CHS S235JRH 431 375 34 - - - - - 0,050 0,024 0,222 0,019 0,017 0,124 0,118 0,017 0,002 0,436 0,035 0,002 0,001 0,008 0,000 0,152 OK HR 23306107 EN 10219-1:2006

33.7x1.8 6 7123020145 127 762,0 1.052 CHS S235JRH 414 343 31 - - - - - 0,030 0,020 0,190 0,020 0,012 0,100 0,120 0,019 0,004 0,490 0,022 0,001 0,002 0,008 0,000 0,130 OK HR PA02263 EN 10219-1:2006

33.7x1.8 6 7123020146 127 762,0 1.054 CHS S235JRH 414 343 31 - - - - - 0,030 0,020 0,190 0,020 0,012 0,100 0,120 0,019 0,004 0,490 0,022 0,001 0,002 0,008 0,000 0,130 OK HR PA02263 EN 10219-1:2006

33.7x1.8 6 7123020147 127 762,0 1.044 CHS S235JRH 424 337 32 - - - - - 0,060 0,010 0,350 0,009 0,008 0,010 0,010 0,003 0,001 0,010 0,044 0,001 0,001 0,001 0,000 0,122 OK HR ND34075 EN 10219-1:2006

76.1x3 6 8023031416 37 222,0 1.100 CHS S235JRH 435 372 26 - - - - - 0,051 0,014 0,200 0,015 0,018 0,090 0,090 0,015 0,003 0,310 0,037 0,001 0,001 0,008 0,000 0,133 OK HR 23105675 EN 10219-1:2006

76.1x3 6 8023031417 37 222,0 1.100 CHS S235JRH 435 372 26 - - - - - 0,051 0,014 0,200 0,015 0,018 0,090 0,090 0,015 0,003 0,310 0,037 0,001 0,001 0,008 0,000 0,133 OK HR 23105675 EN 10219-1:2006

76.1x3.5 6 8023031611 37 222,0 1.451 CHS S235JRH 428 324 31 - - - - - 0,060 0,020 0,230 0,020 0,008 0,100 0,080 0,014 0,003 0,370 0,022 0,001 0,002 0,009 0,000 0,149 OK HR PA05263 EN 10219-1:2006

76.1x3.5 6 8023031612 37 222,0 1.451 CHS S235JRH 428 324 31 - - - - - 0,060 0,020 0,230 0,020 0,008 0,100 0,080 0,014 0,003 0,370 0,022 0,001 0,002 0,009 0,000 0,149 OK HR PA05263 EN 10219-1:2006

76.1x3.5 6 8023031613 37 222,0 1.458 CHS S235JRH 428 324 31 - - - - - 0,060 0,020 0,230 0,020 0,008 0,100 0,080 0,014 0,003 0,370 0,022 0,001 0,002 0,009 0,000 0,149 OK HR PA05263 EN 10219-1:2006

76.1x3.5 6 8023031614 37 222,0 1.450 CHS S235JRH 428 324 31 - - - - - 0,060 0,020 0,230 0,020 0,008 0,100 0,080 0,014 0,003 0,370 0,022 0,001 0,002 0,009 0,000 0,149 OK HR PA05263 EN 10219-1:2006

Digitally signed by Simov Igor
Date: 2023.12.26 10:30:42 EET
Reason: MoldSign Signature
Location: Moldova



CENTER: Rıhtım cad. No:44 Kadıköy, İSTANBUL / TÜRKİYE
T: +90 216 418 10 00
GEBZE FACTORY: Barış mah. Koşuyolu cad. No: 12 Gebze, KOCAELİ / TÜRKİYE
T: +90 262 648 68 00
Web Adresi: www.yucelboru.com.tr

OP4.F16 / 19.10.2020

Laboratory Technician Quality Chief

Haydar Kara Aykut OvacıklıoğluWE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCEWITH ABOVE SPECIFICATION AND
THE RESULTS OF ALL TEST ARE ACCEPTANCE.
This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standart.

MECHANICAL PROPERTIES / CHEMICAL ANALYSIS

Customer FPC SANTARM SRL Order/PO 2312180 Date 01.11.2023
Sending KARAYOLU Report 01721756 Page 1/1

INSPECTION AND TEST RESULTS

MILL'S TEST CERTIFICATE
( ACC. TO EN 10204 / 3.1 )

Yücel Boru ve Profil Endüstrisi A.Ş.

IMPACT ENERGY (Joule)
Size x

Thickness
(mm)

Length
(m)

Bundle
Ref.No.

PCS Meter
(m)

Weight
(Kg)

Product Quality Tensile
Strength
(N/mm2)

Yield
Strength
(N/mm2)

Elong
(%)

TEMP
(°C)

1 2 3 AVG C
%

Si
%

Mn
%

P
%

S
%

Ni
%

Cr
%

Mo
%

V
%

Cu
%

Al
%

Ti
%

Nb
%

N
%

B
%

Ceq
%

NDT Type Heat
Number

Dimension
ControlStandard

76.1x3 6 8023036072 37 222,0 1.105 CHS S235JRH 417 345 28 - - - - - 0,145 0,028 0,331 0,012 0,006 0,006 0,022 0,003 0,002 0,008 0,027 0,001 0,001 0,003 0,001 0,207 OK HR D23606463 EN 10219-1:2006

76.1x3 6 8023036073 37 222,0 1.105 CHS S235JRH 417 345 28 - - - - - 0,145 0,028 0,331 0,012 0,006 0,006 0,022 0,003 0,002 0,008 0,027 0,001 0,001 0,003 0,001 0,207 OK HR D23606463 EN 10219-1:2006

76.1x3 6 8023036074 37 222,0 1.110 CHS S235JRH 417 345 28 - - - - - 0,145 0,028 0,331 0,012 0,006 0,006 0,022 0,003 0,002 0,008 0,027 0,001 0,001 0,003 0,001 0,207 OK HR D23606463 EN 10219-1:2006

Digitally signed by Simov Igor
Date: 2023.12.26 10:30:51 EET
Reason: MoldSign Signature
Location: Moldova



CENTER: Rıhtım cad. No:44 Kadıköy, İSTANBUL / TÜRKİYE
T: +90 216 418 10 00
GEBZE FACTORY: Barış mah. Koşuyolu cad. No: 12 Gebze, KOCAELİ / TÜRKİYE
T: +90 262 648 68 00
Web Adresi: www.yucelboru.com.tr

OP4.F16 / 19.10.2020

Laboratory Technician Quality Chief

Haydar Kara Aykut OvacıklıoğluWE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCEWITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.
This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standart.

MECHANICAL PROPERTIES / CHEMICAL ANALYSIS

Customer FPC SANTARM SRL Order 2312180 Date 06.12.2023
Sending KARAYOLU Report 01730311 Page 1/1

INSPECTION AND TEST RESULTS

MILL'S TEST CERTIFICATE
( ACC. TO EN 10204 / 3.1 )

Yücel Boru ve Profil Endüstrisi A.Ş.

IMPACT ENERGY ( Joule )
Size x Thickness

(mm)
Length
(m)

Bundle
Ref.No.

Product Quality Tensile
Strength
(N/mm2)

Yield
Strength
(N/mm2)

Elong
(%)

TEMP
(°C)

1 2 3 AVG C
%

Si
%

Mn
%

P
%

S
%

Ni
%

Cr
%

Mo
%

V
%

Cu
%

Al
%

Ti
%

Nb
%

N
%

Ceq
%

NDT Type Coat. Heat
Number

Dimension Control
Standard

219.1x4 6 8223058912 CHS S235JRH 416 337 30 - - - - - 0,063 0,029 0,215 0,007 0,013 0,108 0,102 0,021 0,001 0,451 0,067 0,001 0,001 0,009 0,161 OK HR - 23106684 EN 10219-1:2006

Digitally signed by Simov Igor
Date: 2023.12.26 10:30:59 EET
Reason: MoldSign Signature
Location: Moldova
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23602047 76.1X2.90 6.0 **** OK OK **** OK **** ET **** **** **** **** OK **** OK **** **** **** **** **** **** **** **** **** **** ****

CHEMICAL COMPOSITION Carbon Equivalent

Heat Analysis % Product Analysis %

C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al

BAR s %

23602047 70 5 P RT L **** **** **** 370 298 31 0,070 0,008 0,409 0,011 0,010 0,001 0,029 0,015 0,030 0,005 0,002 0,001 0,006 0,054 **** 0,15 0,35

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.

Orientation = L (longitudinal) ,Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2

CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of  EN 10204 standard.               

NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).

FR.KAL.15.02 / Rev.2.0 / 21.11.2023
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PAGE 1
Tel    :(0262) 653 61 30 (5 Hat) COMMODITY ERW STEEL TUBES
Fax    :(0262) 653 61 35 – 653 61 36 SPECIFICATION   EN10217-1  P235TR1  /EN10240 A2 6 m. GPE

FABRİKA:Osmangazi Mah. Aşıroğlu Cad. No:170 Darıca-KOCAELİ CERTIFICATE NO 0000007755
Web Adresi: www.cayirovaboru.com DATE 07.12.2023

        ÇAYIROVA boru MILL TEST CERTIFICATE
CUSTOMER FPC SANTARM SRL

MERKEZ:  Rıhtım Caddesi No:44 Kadıköy - İSTANBUL ACC.EN 10204 / 3.1 ORDER                          SNM1 2318765

Digitally signed by Simov Igor
Date: 2023.12.26 10:31:08 EET
Reason: MoldSign Signature
Location: Moldova
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23224364 26.9X1.80 6.0 **** OK OK **** OK **** ET **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** **** **** ****

PA02696 26.9X1.80 6.0 **** OK OK **** OK **** ET **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** **** **** ****

22602782 42.4X3.20 6.0 **** OK OK **** OK **** ET **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** **** **** ****

23221886 42.4X3.20 6.0 **** OK OK **** OK **** ET **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** **** **** ****

23332925 48.3X3.00 6.0 **** OK OK **** OK **** ET **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** **** **** ****

22224277 48.3X3.60 6.0 **** OK OK **** OK **** ET **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** **** **** ****

CHEMICAL COMPOSITION Carbon Equivalent

Heat Analysis % Product Analysis %

C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al

BAR s %

23224364 70 5 C RT L **** **** **** 366 298 37 0,054 0,024 0,184 0,011 0,008 0,001 0,053 0,045 0,026 0,006 0,003 0,001 0,008 0,049 **** 0,10 0,35

PA02696 70 5 C RT L **** **** **** 389 329 43 0,030 0,013 0,164 0,007 0,008 0,001 0,216 0,063 0,060 0,014 0,003 0,001 0,008 0,037 **** 0,09 0,35

22602782 70 5 P RT L **** **** **** 407 367 31 0,080 0,012 0,407 0,008 0,012 0,001 0,025 0,023 0,030 0,004 0,002 0,001 0,006 0,044 **** 0,16 0,35

23221886 70 5 P RT L **** **** **** 416 379 31 0,081 0,012 0,233 0,013 0,006 0,001 0,056 0,047 0,039 0,007 0,002 0,001 0,008 0,043 **** 0,14 0,35

23332925 70 5 P RT L **** **** **** 380 327 41 0,054 0,034 0,201 0,009 0,004 0,001 0,099 0,040 0,032 0,006 0,003 0,001 0,008 0,057 **** 0,10 0,35

22224277 70 5 P RT L **** **** **** 401 309 35 0,076 0,134 0,402 0,010 0,010 0,001 0,078 0,045 0,056 0,011 0,003 0,001 0,006 0,040 **** 0,17 0,35

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.

Orientation = L (longitudinal) ,Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2

CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of  EN 10204 standard.               

NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).

FR.KAL.15.02 / Rev.1.0 / 07.06.2019
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Tel    :(0262) 653 61 30 (5 Hat) COMMODITY ERW STEEL TUBES
Fax    :(0262) 653 61 35 – 653 61 36 SPECIFICATION   EN10217-1  P235TR1   6 m. BPE

FABRİKA:Osmangazi Mah. Aşıroğlu Cad. No:170 Darıca-KOCAELİ CERTIFICATE NO 0000007715
Web Adresi: www.cayirovaboru.com DATE 26.10.2023

        ÇAYIROVA boru MILL TEST CERTIFICATE
CUSTOMER FPC SANTARM SRL

MERKEZ:  Rıhtım Caddesi No:44 Kadıköy - İSTANBUL ACC.EN 10204 / 3.1 ORDER                          STM-1 2004673

Digitally signed by Simov Igor
Date: 2023.12.26 10:31:15 EET
Reason: MoldSign Signature
Location: Moldova
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PA06379 26.9X2.80 6.0 **** OK OK **** OK **** ET **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** **** **** ****

CHEMICAL COMPOSITION Carbon Equivalent

Heat Analysis % Product Analysis %

C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al

BAR s %

PA06379 70 5 C RT L **** **** **** 454 411 25 0,070 0,010 0,222 0,013 0,008 0,001 0,275 0,079 0,074 0,015 0,003 0,001 0,009 0,030 **** 0,15 0,35

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.

Orientation = L (longitudinal) ,Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2

CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of  EN 10204 standard.               

NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).

FR.KAL.15.02 / Rev.1.0 / 07.06.2019
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Tel    :(0262) 653 61 30 (5 Hat) COMMODITY ERW STEEL TUBES
Fax    :(0262) 653 61 35 – 653 61 36 SPECIFICATION   EN10217-1  P235TR1   6 m. BPE

FABRİKA:Osmangazi Mah. Aşıroğlu Cad. No:170 Darıca-KOCAELİ CERTIFICATE NO 0000007715
Web Adresi: www.cayirovaboru.com DATE 01.11.2023

        ÇAYIROVA boru MILL TEST CERTIFICATE
CUSTOMER FPC SANTARM SRL

MERKEZ:  Rıhtım Caddesi No:44 Kadıköy - İSTANBUL ACC.EN 10204 / 3.1 ORDER                          STM-1 2004673

Digitally signed by Simov Igor
Date: 2023.12.26 10:31:22 EET
Reason: MoldSign Signature
Location: Moldova
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PA06379 26.9X2.80 6.0 **** OK OK **** OK **** ET **** **** **** **** OK **** OK **** **** **** **** **** **** **** **** **** **** ****

22335456 26.9X2.80 6.0 **** OK OK **** OK **** ET **** **** **** **** OK **** OK **** **** **** **** **** **** **** **** **** **** ****

23223704 42.4X2.80 6.0 **** OK OK **** OK **** ET **** **** **** **** OK **** OK **** **** **** **** **** **** **** **** **** **** ****

CHEMICAL COMPOSITION Carbon Equivalent

Heat Analysis % Product Analysis %

C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al

BAR s %

PA06379 70 5 C RT L **** **** **** 454 411 25 0,070 0,010 0,222 0,013 0,008 0,001 0,275 0,079 0,074 0,015 0,003 0,001 0,009 0,030 **** 0,15 0,35

22335456 70 5 C RT L **** **** **** 369 292 46 0,045 0,025 0,147 0,010 0,002 0,001 0,109 0,049 0,035 0,003 0,001 0,001 0,004 0,032 **** 0,09 0,35

23223704 70 5 P RT L **** **** **** 391 289 35 0,063 0,005 0,600 0,008 0,009 0,001 0,078 0,050 0,024 0,005 0,002 0,001 0,008 0,051 **** 0,18 0,35

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.

Orientation = L (longitudinal) ,Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2

CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of  EN 10204 standard.               

NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).

Ayşe Çakır

Laboratory Technician

FR.KAL.15.02 / Rev.1.0 / 07.06.2019
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Tel    :(0262) 653 61 30 (5 Hat) COMMODITY ERW STEEL TUBES
Fax    :(0262) 653 61 35 – 653 61 36 SPECIFICATION   EN10217-1  P235TR1  /EN10240 A2 6 m. GPE

FABRİKA:Osmangazi Mah. Aşıroğlu Cad. No:170 Darıca-KOCAELİ CERTIFICATE NO 0000007715
Web Adresi: www.cayirovaboru.com DATE 01.11.2023

        ÇAYIROVA boru MILL TEST CERTIFICATE
CUSTOMER FPC SANTARM SRL

MERKEZ:  Rıhtım Caddesi No:44 Kadıköy - İSTANBUL ACC.EN 10204 / 3.1 ORDER                          STM-1 2004673
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PA06378 76.1X2.80 6.0 **** OK OK **** OK **** ET **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** **** **** ****

PA06383 76.1X2.80 6.0 **** OK OK **** OK **** ET **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** **** **** ****

CHEMICAL COMPOSITION Carbon Equivalent

Heat Analysis % Product Analysis %

C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al

BAR s %

PA06378 70 5 P RT L **** **** **** 409 353 27 0,071 0,009 0,225 0,015 0,010 0,001 0,255 0,076 0,076 0,018 0,002 0,001 0,007 0,028 **** 0,15 0,35

PA06383 70 5 P RT L **** **** **** 444 385 27 0,078 0,010 0,221 0,015 0,011 0,001 0,298 0,079 0,069 0,014 0,002 0,001 0,007 0,020 **** 0,16 0,35

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.

Orientation = L (longitudinal) ,Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2

CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of  EN 10204 standard.               

NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).

FR.KAL.15.02 / Rev.1.0 / 07.06.2019

Ayşe Çakır

Laboratory Technician
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Tel    :(0262) 653 61 30 (5 Hat) COMMODITY ERW STEEL TUBES
Fax    :(0262) 653 61 35 – 653 61 36 SPECIFICATION   EN10217-1  P235TR1   6 m. BPE
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        ÇAYIROVA boru MILL TEST CERTIFICATE
CUSTOMER FPC SANTARM SRL

MERKEZ:  Rıhtım Caddesi No:44 Kadıköy - İSTANBUL ACC.EN 10204 / 3.1 ORDER                          STM-1 2004673

Digitally signed by Simov Igor
Date: 2023.12.26 10:31:29 EET
Reason: MoldSign Signature
Location: Moldova
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PA03475 88.9X3.60 6.0 **** OK OK **** OK **** ET **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** **** **** ****

CHEMICAL COMPOSITION Carbon Equivalent

Heat Analysis % Product Analysis %

C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al

BAR s %

PA03475 70 5 P RT L **** **** **** 449 370 27 0,065 0,028 0,550 0,012 0,004 0,001 0,253 0,079 0,061 0,014 0,001 0,001 0,009 0,029 **** 0,19 0,35

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.

Orientation = L (longitudinal) ,Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2

CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of  EN 10204 standard.               

NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).

FR.KAL.15.02 / Rev.1.0 / 07.06.2019
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Tel    :(0262) 653 61 30 (5 Hat) COMMODITY ERW STEEL TUBES
Fax    :(0262) 653 61 35 – 653 61 36 SPECIFICATION   EN10217-1  P235TR1   6 m. BPE

FABRİKA:Osmangazi Mah. Aşıroğlu Cad. No:170 Darıca-KOCAELİ CERTIFICATE NO 0000007715
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        ÇAYIROVA boru MILL TEST CERTIFICATE
CUSTOMER FPC SANTARM SRL

MERKEZ:  Rıhtım Caddesi No:44 Kadıköy - İSTANBUL ACC.EN 10204 / 3.1 ORDER                          STM-1 2004673

Digitally signed by Simov Igor
Date: 2023.12.26 10:31:35 EET
Reason: MoldSign Signature
Location: Moldova
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PA06383 76.1X2.80 6.0 **** OK OK **** OK **** ET **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** **** **** ****

23601668 76.1X3.50 6.0 **** OK OK **** OK **** ET **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** **** **** ****

PA03475 88.9X3.60 6.0 **** OK OK **** OK **** ET **** **** **** **** OK **** **** **** **** **** **** **** **** **** **** **** **** ****

CHEMICAL COMPOSITION Carbon Equivalent

Heat Analysis % Product Analysis %

C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al

BAR s %

PA06383 70 5 P RT L **** **** **** 444 385 27 0,078 0,010 0,221 0,015 0,011 0,001 0,298 0,079 0,069 0,014 0,002 0,001 0,007 0,020 **** 0,16 0,35

23601668 70 5 P RT L **** **** **** 406 335 28 0,095 0,012 0,457 0,009 0,011 0,001 0,029 0,024 0,035 0,004 0,002 0,001 0,006 0,043 **** 0,18 0,35

PA03475 70 5 P RT L **** **** **** 422 355 34 0,077 0,025 0,510 0,013 0,004 0,001 0,232 0,073 0,052 0,014 0,002 0,001 0,010 0,029 **** 0,20 0,35

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.

Orientation = L (longitudinal) ,Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2

CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of  EN 10204 standard.               

NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).

FR.KAL.15.02 / Rev.1.0 / 07.06.2019

Ayşe Çakır

Laboratory Technician
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Tel    :(0262) 653 61 30 (5 Hat) COMMODITY ERW STEEL TUBES
Fax    :(0262) 653 61 35 – 653 61 36 SPECIFICATION   EN10217-1  P235TR1   6 m. BPE

FABRİKA:Osmangazi Mah. Aşıroğlu Cad. No:170 Darıca-KOCAELİ CERTIFICATE NO 0000007715
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        ÇAYIROVA boru MILL TEST CERTIFICATE
CUSTOMER FPC SANTARM SRL

MERKEZ:  Rıhtım Caddesi No:44 Kadıköy - İSTANBUL ACC.EN 10204 / 3.1 ORDER                          STM-1 2004673

Digitally signed by Simov Igor
Date: 2023.12.26 10:31:42 EET
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Location: Moldova



:
:
:
:

Tel    :(0216) 418 10 00/10 Faks :338 26 70 :
:
:

La
m

in
as

yo
n

 (
 U

T 
/ 

ET
)

R
ef

 In
d

.S
iz

e 

3.
2 

m
m

 R
ef

.T
yp

e 
H

o
le

Lo
ca

ti
o

n

Lo
n

gi
tu

d
in

al

Tr
an

sv
er

se

Si
ze

Ty
p

e

Te
st

 T
em

p
 °

C

Se
am

  J

M
at

er
ia

l  
 J

A
cc

ep
ta

n
ce

PA03475 88.9X3.60 6.0 **** OK OK **** OK **** ET **** **** **** **** OK **** OK **** **** **** **** **** **** **** **** **** **** ****

CHEMICAL COMPOSITION Carbon Equivalent

Heat Analysis % Product Analysis %

C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al

BAR s %

PA03475 70 5 P RT L **** **** **** 422 355 34 0,077 0,025 0,510 0,013 0,004 0,001 0,232 0,073 0,052 0,014 0,002 0,001 0,010 0,029 **** 0,20 0,35

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.

Orientation = L (longitudinal) ,Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2

CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of  EN 10204 standard.               

NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).

Ayşe Çakır

Laboratory Technician

FR.KAL.15.02 / Rev.1.0 / 07.06.2019
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Tel    :(0262) 653 61 30 (5 Hat) COMMODITY ERW STEEL TUBES
Fax    :(0262) 653 61 35 – 653 61 36 SPECIFICATION   EN10217-1  P235TR1  /EN10240 A2 6 m. GPE

FABRİKA:Osmangazi Mah. Aşıroğlu Cad. No:170 Darıca-KOCAELİ CERTIFICATE NO 0000007715
Web Adresi: www.cayirovaboru.com DATE 17.11.2023

        ÇAYIROVA boru MILL TEST CERTIFICATE
CUSTOMER FPC SANTARM SRL

MERKEZ:  Rıhtım Caddesi No:44 Kadıköy - İSTANBUL ACC.EN 10204 / 3.1 ORDER                          STM-1 2004673
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PI16794 60.3X3.00 6.0 **** OK OK **** OK **** ET **** **** **** **** OK **** OK **** **** **** **** **** **** **** **** **** **** ****

PI16795 60.3X3.00 6.0 **** OK OK **** OK **** ET **** **** **** **** OK **** OK **** **** **** **** **** **** **** **** **** **** ****

CHEMICAL COMPOSITION Carbon Equivalent

Heat Analysis % Product Analysis %

C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al C Si Mn P S Ti Cu Ni Cr Mo V Nb N Al

BAR s %

PI16794 70 5 P RT L **** **** **** 399 332 37 0,090 0,014 0,580 0,020 0,016 0,001 0,070 0,025 0,030 0,007 0,002 0,001 0,005 0,037 **** 0,20 0,35

PI16795 70 5 P RT L **** **** **** 415 335 34 0,086 0,019 0,580 0,016 0,013 0,001 0,071 0,024 0,032 0,008 0,002 0,001 0,007 0,063 **** 0,20 0,35

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

Water well casing usage is not acceptable.

Orientation = L (longitudinal) ,Q (transverse) / Shape = C (cylindric) , P (prismatic) / Yield Strength= Rp0.2

CEV =C+(Mn/6)+((Cr+V+Mo)/5)+((Ni+Cu)/15)

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of  EN 10204 standard.               

NDT test are performed according to EN ISO 10893-11 U3/U3H (UT), EN ISO 10893-2 E3/E3H (ET).

FR.KAL.15.02 / Rev.2.0 / 21.11.2023
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        ÇAYIROVA boru MILL TEST CERTIFICATE
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Digitally signed by Simov Igor
Date: 2023.12.26 10:31:48 EET
Reason: MoldSign Signature
Location: Moldova



CENTER: Rıhtım cad. No:44 Kadıköy, İSTANBUL / TÜRKİYE
T: +90 216 418 10 00
GEBZE FACTORY: Barış mah. Koşuyolu cad. No: 12 Gebze, KOCAELİ / TÜRKİYE
T: +90 262 648 68 00
Web Adresi: www.yucelboru.com.tr

OP4.F16 / 19.10.2020

Laboratory Technician Quality Chief

Haydar Kara Aykut OvacıklıoğluWE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCEWITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.
This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standart.

MECHANICAL PROPERTIES / CHEMICAL ANALYSIS

Customer FPC SANTARM SRL Order STM-1 2004673 Date 22.11.2023
Sending KARAYOLU Report 01727094 Page 1/1

INSPECTION AND TEST RESULTS

MILL'S TEST CERTIFICATE
( ACC. TO EN 10204 / 3.1 )

Yücel Boru ve Profil Endüstrisi A.Ş.

IMPACT ENERGY ( Joule )
Size x Thickness

(mm)
Length
(m)

Bundle
Ref.No.

Product Quality Tensile
Strength
(N/mm2)

Yield
Strength
(N/mm2)

Elong
(%)

TEMP
(°C)

1 2 3 AVG C
%

Si
%

Mn
%

P
%

S
%

Ni
%

Cr
%

Mo
%

V
%

Cu
%

Al
%

Ti
%

Nb
%

N
%

Ceq
%

NDT Type Coat. Heat
Number

Dimension Control
Standard

40x40x2 6 5123008448 GSHS S235JRH 419 343 27 - - - - - 0,026 0,019 0,194 0,009 0,006 0,210 0,150 0,061 0,002 0,446 0,032 0,001 0,001 0,008 0,145 OK HR Galv. PA06560 EN 10219-1:2006

Digitally signed by Simov Igor
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